©
2019 2021

Zr1-x0x

Physical properties of molten Zrl-xOx measured by aerodynamic and electrostatic
levitation techniques
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Zr and Zr02 were melted by aerodynamic levitation (ADL) technique. By
observing the shape of the solidified samples, it was found out that a bump was formed for Zr02
sample. The Zr sample was spherical without the bump. Such bump was not observed for Al203, Fe, Ni,
Cu, Pd, Pt, and Au melted by ADL. On the other hand, the bump was formed for Si and Ge, which are
known to expand on solidification because the densities of the solid phase of Si and Ge are lower
than those of the liquid phase. This result shows that Zr02 has a characteristic that its volume
expands when it solidifies. Such volume expansion on solidification can be ascribed to the formation

of bubbles or volume change between solid phase and liquid phase.
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